X800 EVO SHAFT PARTS LIST

No. Part No. Amended Part No. Part Name QT
1|T]J00-2810 GEAR CASE ASS'Y INCLUDE 2-7 1
2|BJ01-2804 DJ01-2804NC GEAR CASE 1
3[(BJ05-2801 DJ05-2801-99 BEVEL PINION 1
4|BJ04-2801 DJ04-2801-99 BEVEL GEAR 1
5(BJ06-2803 DJ06-2803-53 SPLINE SHAFT 1
6 - - -
7|BJ09-2801 BJ09-2801T BLADE HOLDER-A ASS'Y 1
8|BJ08-2803 BLADE HOLDER-B 1
9126001 BALL BEARING 6001 1

10{Z6001Z BALL BEARING 6001Z 1
11/Z6000 BALL BEARING 6000 1
12{Z6002UU BALL BEARING 6002UU 1
13 - - -
14[S12 C-SANP RING S12 2
15|R28 C-SANP RING R28 1
16[/R32 C-SANP RING R32 1
17|M8x10 PW HEXAGON BOLT M8x10 PW 1
18|M6X25 SOCKET BOLT M6X25 1
19|M5X12 SWPW HEXAGON BOLT M5x12 SWPW 2
20|BJ02-2801 BJ02-2802 GRASS COVER 1
21|BJ03-2803 BJ03-2803W NUT COVER 1
22[XMW-10 BLADE LOCKING NUT 1
23|M5X15 XLW-515 BOLT M5x15 3
24 - - -
251TK17-28241500-1-59 TKi4-2581628241500 MAIN PIPE C.P

26|BK04-815s56 K04-81540 DRIVE SHAFT | =1540/1533 1
27|TG25-0s8 TG25-078 ClUTCH CASE ASS'Y

28|BGN5-2801 BGO5-2801NC ROSS(dd28) 1
29|R45 C-SNAP RING R45 1
30/BG07-2501 RUBBER DAMPER 1
31[IRTW30 R-30 C-SNAP RING IRTW30 1
32|BG04-078 RG04-078NC CLUTCH CASE 1
33/s15 C-SNAP RING S15 1
34|7620277 BALl BEARING 620277 1
35[R35 C-SNAP RING R35 1
36/TG12-035 BRG12-035-63 CLUTCH DRUM C.P 1
37|MEX28SWPW HEXAGON BOI T MEx28SWPW 1
38/M5X10SWPW HEXAGON BOIT M5x10 SWPW 1
39|MEX28 SWPW HEXAGON BOI T M6x28SWPW 4
40|TK09-2802 HANGFR(dd28 ) 1
41 - - i
42 - -

43 - - -
44|TK08-150 HANDI E JOINT ASS'Y INCI UDE| 1
45|BK08-150A HANDLE JOINT A 1
46|BK08-150R HANDI E JOINT B 1
47|B36005-162 DKOR-162 CL AMP RUBBER(dd28) 2
48|BK08-150C HANDI E JOINT C 1
49|M6X25 SOCKET BOLT M6x25 2
50/M6X20 SOCKET BOLT M6x20 4
51/BH02-028 BH02-1902 GRIP 1
52|BH01-0105 HANDI E(l) 1
53/BHO1-0106 BHO01-0107 HANDI E(R) 1
54|AF3-1901-TH48 THROTTLE | EVER ASS'Y 1
55 - - -
56 - - -
57|RE-017 SHOUI DER BAND ASS'Y "S"TYH 1
58/BK03-2801 BK03-2803 Cl AMP 2
59 - - -
60 - - -
611TS12-3011R TS12-2804R SAFTY GUARD ASS'Y(dd28) 1




X800 SHAFT PARTS LIST*TH-48/43

No. Part No. Amended Part No. Part Name QT
62(T1 TOOL SET 1
*|IBT1-1719 BOX DRIVE 17x19mm 1
*|BT2-810 SPANNER 8x10mm 1
*|BT4-4 STOP BAR 4mm 1
*|BT6-0 TOOL BAG 1
*|BT3-4 BT3-4W HEXAGON SPANNER 4mm 1
*|BT3-5 BT3-5W HEXAGON SPANNER 5mm 1
63(BS02-2803W PIPE CLAMP 1
64|XGW510SP HEXAGON BOLT M5x10 SW 1
65(BS01-3001B BS01-2804B SAFETY COVER 1
66(BS04-28 CUTTER 1
67|XHW-5 HEXAGON NUT M5 7
68(BS01-3011B SAFETY GUARD 1
69|BS03-28 CLAMP BRACKET 1
70| XGW6255PWS HEXAGON BOLT M6x25SWPW 2
71 - - -
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